
DRAFT 

 

 

 

 

 
 

2023 WRRF CLEAN WATER STATE REVOLVING 
FUND PROJECT PLAN 

 

APRIL 18, 2022 

 



 

 

THIS PAGE INTENTIONALLY LEFT BLANK 



DRAFT  April 2022 

2023 WRRF CWSRF Project Plan TOC-i Great Lakes Water Authority 

TABLE OF CONTENTS 

EXECUTIVE SUMMARY ................................................................................................................................. 1 

1.0 PROJECT BACKGROUND ....................................................................................................................... 1 

1.1 Introduction and Purpose ..................................................................................................................... 1 
[...]
enhanced water treatment to serve those processes requiring higher-quality process water. This 

Project Plan evaluates these alternatives on a technical and cost basis. 

 

7.4.1 Alternative 1 – Elevated Water Storage Tank 

An elevated water storage tank capable of holding three days of process water demand would meet 

the redundancy requirements for the WRRF.  This would result in an 18-million-gallon (MG) storage 

tank approximately 260 feet in diameter and 60 feet in height. A storage tank of that size is extremely 

expensive to construct and its nearly impossible to locate on the WRRF site without encroaching on 

space designated for future expansion. Additionally, since the water in the tank would only be used in 

emergencies, maintaining the temperature and water quality in the tank would require either its own 

treatment system or periodically flushing the tank resulting in wasted water.  For these reasons, this 

alternative was not considered viable and was not pursued further.  A full engineer’s opinion of 

probable costs was not prepared.  This was not considered a “Principal Alternative”. 

 

7.4.2 Alternative 2 – Construct a new SFE Pump Station and Treatment System 

Redundancy to the secondary water systems can be achieved with the construction of a new SFE Pump 

Station and Treatment System adjacent to the existing SFE pump station. This new pump station would 

be appropriately sized for the WRRF’s projected demands.  This actual measured flow has ranged from 

15 to 40 MGD with an average daily demand of 23 MGD. The proposed pump station will be sized to 

handle the average daily flow with additional capacity to give GLWA the room to expand its treatment 

process in the future. This will require a firm capacity of 60 MGD from the new pump station. 



DRAFT  April 2022 

2023 WRRF CWSRF Project Plan 103 Great Lakes Water Authority 

 

The SFE water currently being used at the plant would need to be treated to meet the higher water 

quality requirements of some of the current operating systems. This would be accomplished with a 

new treatment facility adjacent to the proposed SFE Pump Station. The level of water treatment would 

be designed to meet the minimum operating requirements of the existing process systems. 

 

As a part of this alternative, redundancy would be created at the WRRF with the City water system now 

being used as a backup water supply. This would be achieved by installing pressure relief, backflow 

protection, and isolation valves on the City’s supply lines. If the treated SFE water system lost pressure 

for any reason, the pressure sustaining valves would open allowing City water to enter the system and 

supply water to keep the WRRF treatment systems online. 

 

This alternative gives GLWA a means to reduce the amount of City water needed for daily operation as 

well as adding redundancy to the current operating process. Multiple sub-alternatives evaluated as 

part of this alternative are described in the following sections.  The GLWA is still in the process of 

evaluating and selecting preferred sub-alternative, but the not to exceed maximum price included in 

the progressive design-build contract allows this alternative to be considered in this Project Plan for 

SRF funding. 

 

Alternative 2A – SFE Pump Station Location 

Alternative 2A.1 – Over Existing Channels 

The current SFE pump station is located over the existing SFE channels. The proposed pump station 

can maintain this orientation, being constructed above the SFE channels in the new location. This 

would require less excavation and formwork than constructing the pump station adjacent to the 

channels. However, to protect the existing channels from the weight of the new pump station, piles 

would need to be installed on each side of the pump station with supports spanning the width of the 

channels. Options for an over-channel pump station are shown in Figure 7-2. 

 



DRAFT  April 2022 

2023 WRRF CWSRF Project Plan 104 Great Lakes Water Authority 

Figure 7-2: SFE Pump Station Located Over Existing Channels 

 

 

Alternative 2A.2 – Adjacent to Existing Channels 

Placing the new SFE pump station adjacent to the existing SFE channels would require excavation and 

construction of a new wet well or inlet piping connected to the existing channels to feed the proposed 

SFE pumps. Precautions would need to be taken during all excavation beside the existing channels to 

protect the channels that will remain in use during construction. This configuration also allows for the 

existing maintenance road to remain in service. The proposed layout for the SFE pump station location 

adjacent to the channels is shown in Figure 7-3. 

 



DRAFT  April 2022 

2023 WRRF CWSRF Project Plan 105 Great Lakes Water Authority 

Figure 7-3: SFE Pump Station Located Adjacent to Existing Channels 

 

 

Alternative 2B – SFE Pump Type 

Alternative 2B.1 – Vertical Turbine Pumps 

The existing SFE pump station utilizes vertical pumps, and the proposed SFE pump station would have 

a similar arrangement. Vertical turbine pumps typically have better efficiency ratings than submersible 

pumps meaning they will use less power. The cost to install vertical turbine pumps is also lower than 

to install submersible pumps. This lower cost is also seen in the lower life cycle costs of vertical 

turbines. 

 

Outside of these major factors, some secondary factors were evaluated for each pump alternative. 

Vertical turbines have a chance to overheat, but this can be mitigated by installing them in properly 

ventilated buildings. The existing SFE pump station utilizes vertical turbines, so the staff will have a 

familiarity with the proposed pumps. The new pump station building would need to be designed to 

carry the weight of the pumps on the operating floor. However, the pumps located on the operating 

floor gives an ease of maintenance. 

 

Alternative 2B.2 – Submersible Pumps 

Submersible pumps typically have lower efficiency ratings than vertical turbine pumps meaning they 

will use more power. The cost to install submersible pumps is also higher than to install vertical turbine 

pumps as the pumps required would need to be in the 350-500 horsepower (HP) range which is larger 

than any existing submersible pump at the WRRF. Life cycle costs for submersible pumps are also 

higher than for vertical turbine pumps. 



DRAFT  April 2022 

2023 WRRF CWSRF Project Plan 106 Great Lakes Water Authority 

 

Outside of these major factors, some secondary factors were evaluated for each pump alternative. 

Submersible pumps have a chance for shaft seal leakage with a possibility to contaminate the motor 

and motor bearings. Leak sensors are installed on the pumps but would require the pumps to be pulled 

out of the existing channels for maintenance. The new pump station building would not need to be 

designed to carry the weight of the pumps on the operating floor as only the strainer would be located 

at this level. However, this increases the cost of maintenance when the pumps need to be pulled from 

the channels. 

 

Alternative 2C – SFE Pump Capacity and Drive Type 

Alternative 2C.1 – Eight Equivalent Capacity Pumps 

This alternative evaluates the use of eight pumps with equivalent pumping capacities. The per pump 

capacity is proposed to be 8.6 MGD. This would give the new pump station a 60 MGD firm capacity 

and a total capacity of 69 MGD. This configuration can be equipped with VFDs on all eight pumps, or 

each pump can be left in constant speed operation. 

 

Alternative 2C.2 – Six Equivalent Capacity Pumps 

This alternative evaluates the use of six pumps with equivalent pumping capacities. The per pump 

capacity is proposed to be 12 MGD. This would give the new pump station a 60 MGD firm capacity and 

a total capacity of 72 MGD. This configuration can be equipped with VFDs on all six pumps, or each 

pump can be left in constant speed operation. 

 

Alternative 2C.3 – Four Large Capacity Pumps and Four Lower Capacity Pumps 

This alternative evaluates the use of eight pumps, four large capacity pumps and four lower capacity 

pumps. The per pump capacity is proposed to be 15 MGD for the larger pumps and 4 MGD for the 

lower capacity pumps. This would give the new pump station a 60 MGD firm capacity and a total 

capacity of 75 MGD. This configuration would operate on a constant speed basis and not utilize VFDs 

on any pump. 

 

Alternative 2D – SFE Treatment Ammonia Removal 

Alternative 2D.1 – pH Adjustment 

In this alternative, ammonia would not be removed from SFE before using it as carrier water for 

chlorine. The strategy would be to maintain neutral pH (~7.0) in the carrier water by adding alkalinity 

prior to chlorine addition to neutralize its acidity. This approach is impractical. Approximately 2,500 

mg/L as CaCO3 would be needed. Chemical cost alone would be far more than the cost of avoided 

potable water. 

 

Alternative 2D.2 – Breakpoint Chlorination 

This alternative involves a step of adding only enough Cl2 to react with the ammonia in the SFE, which 

would be released to the atmosphere as N2 gas in a plug-flow contact tank. Operation at pH 7.5 to 8.0 

has been reported to improve kinetics, improve process stability, and minimize NCl3 formation. 



DRAFT  April 2022 

2023 WRRF CWSRF Project Plan 107 Great Lakes Water Authority 

 

Either gas chlorine or sodium hypochlorite could be used. Gas chlorine is an acid. If gas chlorine were 

used, approximately 140 mg/L as CaCO3 of alkalinity would be required prior to Cl2 addition to maintain 

a desirable pH range. Sodium hypochlorite is a weak base, and commercial sodium hypochlorite 

solutions contain sodium hydroxide as a stabilizer, contributing to alkalinity. For Detroit WRRF, Olin’s 

(current hypochlorite supplier) data sheet indicates that for 12.5 percent by weight sodium 

hypochlorite, there is 0.4 percent by weight sodium hydroxide. For the anticipated low-alkalinity 

secondary effluent, it may be necessary to feed sulfuric acid or sodium hydroxide at different times 

along with sodium hypochlorite solution to keep pH in the desired range. 

 

Regardless of the form of chlorine used, real-time monitoring of ammonia concentration in the SFE 

would be required to pace chlorine feed. Ammonia monitoring at the discharge of the contact tank 

would be required to ensure ammonia remains below target levels. 

 

Alternative 2D.3 – Biological Ammonia Removal (Nitrification) 

Biological ammonia removal would remove the ammonia to low levels prior to using it as carrier water. 

Biological treatment could be a membrane bioreactor (MBR) process, or a biologically active filtration 

(BAF) process followed by cloth disk filtration for solids removal. As in an activated sludge process, 

oxygen would be required for bacteria to oxidize NH3-N to nitrate-nitrogen (NO3-N). Approximately 140 

mg/L as CaCO3 alkalinity would be required to maintain a neutral pH, a requirement for biological 

treatment. There would be no risk of NCl3 production. Due to anticipated capital and operating costs, 

complexity, and footprint, a nitrifying biological process is not recommended. 

 

Alternative 2D.4 – Ion Exchange 

It is difficult to use ion exchange to achieve sufficiently low NH3-N concentration. Furthermore, ion 

exchange is very expensive to implement and operate due to media regeneration or replacement. Ion 

exchange is not a recommended alternative. 

 

Alternative 2D.5 – Air Stripping 

Air stripping is achieved by adding a base, such as caustic, to raise pH to 10.5 to 11.5, which reduces 

ammonia solubility. Ammonia is then removed from the water using air in a packed tower. In some 

cases, “stripped” ammonia can be released to the atmosphere. In other cases, the gas stream must 

be treated. In cold weather, ammonia removal of 60 percent has been documented (USEPA Manual 

of Nitrogen Control, 1993), which would be insufficient for the proposed application. Air stripping is 

not recommended. 

 

Alternative 2D.6 – Reverse Osmosis 

One-pass reverse osmosis (RO) would remove 95 percent of the ammonia in secondary effluent, which 

is insufficient for the range of ammonia expected. Two-pass RO (two RO processes in series) could 

achieve 98+ percent ammonia removal, which would be sufficient. A single pass RO system would be 

expensive, and a two-pass RO system would be almost twice as expensive. RO is not recommended 



DRAFT  April 2022 

2023 WRRF CWSRF Project Plan 108 Great Lakes Water Authority 

for ammonia removal, although it could provide organic nitrogen removal after a less expensive 

ammonia removal alternative. 

 

Alternative 2D.7 – Algae-Based Treatment 

Algae-based treatment requires light, carbon dioxide, ammonia, and bioavailable phosphorus to grow 

algae, which is then separated from the treated water. A proposal was received from a vendor for an 

algae-based nutrient removal facility. This facility would include the following major elements: 

• Mix well, pumps, and strainers 

• Greenhouse with glass piping and lighting for growing algae 

• Low-pressure membranes for recovering algae 

• Dewatering equipment to prepare recovered algae for drying 

• Dryer to prepare algae for bagging (bagged algae is a saleable product) 

• Mechanical and electrical support facilities 

 

The estimated footprint is 36,000 square feet for 3.4-MGD capacity. Scaling up to the required 5.4-

MGD capacity results in a footprint of 57,000 square feet. The parking area envisioned for all SFE-

related treatment facilities is only 43,000 square feet, so an algae-based system cannot be 

accommodated in the area available. 

 

In addition to the space limitation, several factors would need to be addressed to implement algae-

based nutrient removal at Detroit WRRF. First, a method to capture carbon dioxide from the incinerator 

exhaust gas would be needed. Second, a phosphoric acid storage and feed system would be needed 

because Detroit WRRF secondary effluent contains insufficient phosphorus to remove all of its 

ammonia. Given the impracticality of implementing algae-based nutrient removal at Detroit WRRF, the 

supplier’s cost figures were not evaluated. 

 

Alternative 2E – SFE Filtration 

Alternative 2E.1 – Cloth Disk Filters 

The evaluation basis for cloth disk filters was a proposal from a possible vendor. Cloth disk equipment 

can be placed in concrete or steel tanks, and steel was selected for this evaluation. In a cloth disk 

filter, wastewater enters the compartment containing the disks. It flows from the outside of the disks 

to the inside, entering a central tube, which empties into the effluent compartment. 

 

A cloth disk filter backwashes a pair of disks while other disks in the same unit continue to produce 

filtrate. Firm capacity is based on one unit out of service while the other unit produces filtered water 

and backwashes its disks intermittently. 

 

The filters receive pumped flow from the breakpoint chlorination process (or pumped SFE when 

breakpoint chlorination is unavailable). Alum addition at a static mixer and a single-stage flocculation 

process increases particle size, making particles more amenable to removal by the filters. Filtered 



DRAFT  April 2022 

2023 WRRF CWSRF Project Plan 109 Great Lakes Water Authority 

water is stored in a tank and pumped to distribution. Sodium hypochlorite and sodium hydroxide are 

injected before water leaves the filter facility. 

 

While the figure shows backwash pumps transferring flow from the filtrate tanks, the evaluation basis 

is for the filters to produce backwash supply “on the fly,” with filtrate pumped from the effluent 

compartment of the filters and the filtrate tank sized for 30 minutes of storage to buffer changes in 

demand. 

 

Alternative 2E.2 – Granular Media Pressure Filters 

The evaluation basis for pressure filters was a proposal from a vendor. Horizontal pressure filters were 